

Abacavir Sulfate (Ziagen) 300mg Tablet, 20mg/ml Solution
Abacavir Sulfate/Lamivudine (Epzicom) 600/300mg Tablet
Acetaminophen (Tylenol) 160mg/ 5mL Elixir
Acetaminophen (Tylenol) 325, 500mg Tablet
Acetaminophen (Tylenol) 650mg Suppository
Acetaminophen/Codeine (Tylenol w/Codeine) #3 Tablet
Acetazolamide (Diamox) 125,250mg Tablet (Not 500mg)
Acetic Acid (Vosol) 2% Otic Solution
Acticin/Permethrin (Elimite) 5% Cream
Acyclovir (Zovirax) 200,400,800mg Tablet, Capsule (Not Ointment or Suspension)
Albuterol (Proventil) 2,4mg Tablet
Albuterol (Proventil,Ventolin) Solution, Unit Dose
Albuterol/Ipratropium (Combivent) Inhaler
Allopurinol (Zyloprim) 100,300mg Tablet
Aluminum Hydroxide (Amphogel) Gel
Amantadine (Symmetrel) 100mg Capsule
Aminophylline 100,200mg Tablet 25mg/10ml Injection
Aminophylline 250ml/10ml Injection
Amiodarone (Cordarone, Pacerone) 200mg Tablet
Amitriptyline (Elavil) 10, 25, 50, 75,100,150mg Tablet, 25mg/5ml Suspension
Amlodipine (Norvasc) 2.5, 5, 10mg Tablet
Ammonia Inhalants
Amoxicillin (Amoxil) 250,500mg Capsule
Amoxicillin (Amoxil) 2x500mg Capsule BID x 14 days
Amoxicillin/Clavulanic (Augmentin) 500, 875mg Tablet
Ampicillin (Omnipen) 250,500mg Capsule
Analgesic Balm
Anti dandruff -Selenium Sulfide (Selsun Blue) 1% Shampoo
Antipyrine/Benzocaine (Auralgan) Otic Solution
Artificial Tears Ophthalmic Drops, Ointment
ASA-APAP-Caffeine (Excedrin) Tablet
Aspirin 81 Chewable, 325mg Tablet
Aspirin E.C. (Ecotrin) 81,325mg Tablet
Atazanavir Sulfate (Reyataz) 100, 150, 200, 300mg Capsule
Atenolol (Tenormin) 25, 50,100mg Tablet
Atovaquone (Mepron) 750mg/5ml Suspension
Atropine Injection 1mg Syringe
Atropine Sulfate 0.4mg/ml Injection
Azithromycin (Zithromax) 600mg Tablet, 600mg/15ml Suspension
Azithromycin (Zithromax) 250, 500, 600mg Tablet
Bacitracin (Baciguent) 500 units/gram Ointment
Baclofen (Lioresal) 10, 20mg Tablet
Bacteriostatic Sodium Chloride for Injection
Bacteriostatic Water for Injection
Baraclude 0.5mg, 1mg Tablet
Beclomethasone (QVAR) 80mcg Inhaler (NOT 40MCG)
Belladonna Alkaloids/Phenobarbital (Donnatal) Tablet, Elixir

Benazepril (Lotensin) 5, 10, 20, 40mg Tablet
Benzoyl Peroxide (Benzac) 5,10% Gel (Not Lotion)
Benztropine Mesylate (Cogentin) 0.5, 1, 2mg Tablet, 1mg/ml Injection
Betamethasone DP (Diprosone) .05% Cream, Ointment (Not Valerate or Lotion)
Bethanechol (Urecholine) 5,10,25,50mg Tablet
Bisacodyl (Ducolax) 5mg Tablet, 10mg Suppository
Bismuth (Pepto-Bismol) Liquid,Tablet
Bisoprolol/HCTZ (Ziac) 2.5/6.25mg, 5/6.25mg, 10/6.25mg Tablet
Brimonidine Tartrate (Alphagan) .2% Ophthalmic Drops
Bumetanide (Bumex) 0.5, 1, 2mg Tablet
Bupropion (Wellbutrin) 75, 100mg Tablet, 100, 150, 200 SR Tablet
Buspirone (Buspar) 5,10,15,30mg Tablet
Calamine Lotion
Calcitriol (Calcijex) 1mcg/ml ampule
Calcium Acetate (Phoslo) 667mg Capsule
Calcium Antacid /Calcium Ex (Tums, Tums Ex) Chewable Tablet
Calcium Chloride 10% 1gm Injection
Calcium Chloride 1mg Syringe
Calcium Oyster Shell (Os-Cal) 500mg Tablet
Calcium Oyster Shell with Vitamin D (Os-Cal with Vitamin D) 500mg Tablet
Captopril (Capoten) 12.5, 25, 50,100mg Tablet
Carbamazepine (Tegretol) 100, 200mg Tablet
Carbamide Peroxide (Debrox) 6.5% Otic Solution
Carbidopa/Levodopa (Sinemet) 10/100, 25/100, 25/250mg Tablet (Not SR)
Carvedilol (Coreg) 3.125, 6.25, 12.5, 25mg Tablet
Ceftriaxone (Rocephin) 250mg, 500mg, 1gm, 2gm Injection
Cefuroxime (Ceftin) 250, 500mg Tablet
Cephalexin (Keflex) 250,500mg Capsule
Charcoal (Activated) Solution
Chlordiazepoxide (Librium) 5, 10, 25mg Capsule
Chlorpheniramine (Chlor-Trimeton) 4mg Tablet (Not SR)
Chlorpromazine (Thorazine) 10, 25, 50,100,200mg Tablet, 50mg/2ml Injection
Chlorpromazine (Thorazine) 25mg/1ml Injection
Chlorthalidone (Hygroton) 25,50mg Tablet
Cholestyramine (Questran) Powder Can or Packets (Not Light)
Cimetidine (Tagamet) 200,300,400,800mg Tablet (Not 100mg)
Ciprofloxacin (Cipro) 250, 500, 750mg Tablet- **preferred quinolone**
Ciprofloxacin 0.3% (Ciloxan) Ophthalmic Solution 5ml (*Can be used in ear*)
Citalopram (Celexa) 10, 20, 40mg Tablet
Citrate of Magnesia (Citroma) Liquid
Clarithromycin (Biaxin) 500mg Tablet (Not 250mg)
Clarithromycin (Biaxin) 500mg Tablet BID x 14 days
Clindamycin (Cleocin) 150mg Capsule (Pre-Dental or Pre-surgery PCN Allergic Patients Only)
Clindamycin (Cleocin-T) 1% Topical Solution (for Folliculitis)
Clobetasol (Temovate) .05% Cream, Ointment (Not Solution) (Use Only If High Potency Is Ineffective)
Clonazepam (Klonopin) 0.5, 1, 2mg Tablet
Clonidine (Catapres) 0.1, 0.2, 0.3mg Tablet

Clorazepate (Tranxene-T) 3.75, 7.5, 15mg Tablet
Clotrimazole 1% (Lotrimin) Cream
Clotrimazole Vaginal (Gyne-Lotrimin) Cream
Coal Tar Shampoo
Co-LAV (CoLyte) Solution Pre-Procedure Only
Cold & Allergy PE (Actifed Cold & Allergy) Chlorpheniramine 4mg/Phenylephrine 10mg Tablet
Conjugated Estrogens (Premarin) 0.3, 0.45, 0.625,0.9,1.25mg Tablet
Creon 3000, 6000, 12000, 24000unit Capsule
Cyanocobalamin (Vitamin B-12) 1000mcg/ml Injection
Cyclobenzaprine (Flexeril) 5, 10mg Tablet
Cyproheptadine (Periactin) 4mg Tablet
Dapsone - DDS 25mg, 100mg Tablet
Darunavir (Prezista) 400, 600mg Tablet ***TAKE WITH FOOD***
Delavirdine (Rescriptor) 200mg Tablet
Desipramine (Norpramin) 10, 25, 50, 75,100mg Tablet
Dexamethasone (Decadron) 0.5,0.75,4mg Tablet, 4mg/ml Injection
Dexamethasone (Decadron) 4mg/ml Injection
Dexamethasone (Maxidex) 0.1% Ophthalmic Drops
Dextrose 50%, 50ml Syringe
Diazepam (Valium) 2, 5, 10mg Tablet, 5mg/ml, 10mg/2ml Injection
Dibucaine (Nupercainal) Ointment
Dicloxacillin (Dynapen) 250,500mg Capsule
Dicyclomine (Bentyl) 10,20mg Tablet, Capsule
Didanosine (Videx - ddl) 125, 200, 250, 400mg EC Capsule
Digoxin (Lanoxin) 0.125, 0.25mg Tablet, 0.25mg/ml Injection
Digoxin (Lanoxin) 0.5mg/2ml Injection
Diltiazem (Cardizem) 30, 60, 90,120mg Tablet (Not SR)
Diltiazem CD/XT(CardizemCD,DilacorXR, Tiazac)120mg,180mg,240mg,300mg,360mg Cap (Not 420mg)
Diltiazem CD/XT(CardizemCD,DilacorXR, Tiazac)120mg,180mg,240mg,300mg,360mg Capsule *Not 420mg
Dimenhydrinate (Dramamine) 50mg Tablet
Diphenhydramine (Benadryl) 25,50mg Capsule, 12.5mg/5ml Elixir, 50mg/ml Injection
Diphenhydramine (Benadryl) 25,50mg Capsule, 50mg/ml Injection
Diphenhydramine (Benadryl) 50mg/ml Injection
Diphenoxylate/Atropine (Lomotil) 2.5/0.25mg Tablet
Dipivefrin (Propine) 0.1% Ophthalmic Solution
Dipyridamole (Persantine) 25, 50, 75mg Tablet
Disopyramide (Norpace) 100,150mg Capsule
Divalproex ER (Depakote ER) 250, 500mg Tablet
Divalproex Sodium EC (Depakote) 125, 250, 500mg Tablet
Docusate Sodium (Colace) 100mg Capsule (Not 50mg)
Docusate Sodium/Senna Concentrate (Peri-Colace) 50/8.6 Tablet
Dorzolamide (Trusopt) 2% Ophthalmic Drops
Doxazosin (Cardura) 1, 2, 4, 8mg Tablet
Doxepin (Sinequan) 10, 25, 50, 75,100mg Capsule, 10mg/ml Concentrate
Doxycycline (Vibramycin) 50,100mg Tablet, Capsule
Efavirenz (Sustiva-EFV) 200mg Capsule, 600mg Tablet
Emtricitabine (Emtriva) 200mg Capsule

Emtricitabine/Rilpivirine/Tenofovir (Complera) 200/25/300mg Tablet
Enalapril (Vasotec) 2.5, 5, 10, 20mg Tablet
Enulose (Lactulose) 10mg/15ml Syrup
Epinephrine 1:1,000 Injection
Epoetin Alpha (Procrit) Vial 2000U/ml, 3000U/ml, 4000U/ml, 10,000U/ml, 20,000U/ml, 40,000U/ml Vial
Ergotamine/Caffeine (Cafergot) Tablet
Erythromycin (ATS) 2% Solution (Not Gel)
Erythromycin (Ilotycin) 5% Ophthalmic Ointment
Estradiol (Estrace) 0.5, 1, 2mg Tablet
Estradiol (Estraderm) Patch
Estrogen/Progestin (Ortho-Novum) 1/35,1/50, 7/7/7 Tablet
Ethambutol (Myambutol) 100,400mg Tablet
Etodolac (Lodine) 200, 300, 400, 500mg Capsule (Not XR)
Etravirine (Intelence-ETR) 100, 200mg Tablet
Eyewash (Dacriose) Ophthalmic Solution
Famotidine (Pepcid) 10, 20, 40mg Tablet
Ferrous Sulfate (Feosol) 325mg Tablet
Fluconazole (Diflucan) 50, 100, 150, 200mg Tablet
Fluorometholone 0.1% (FML S.O.P.) Ophthalmic Ointment
Fluoxetine (Prozac) 10, 20, 40mg Capsule
Fluphenazine (Prolixin) 1, 2.5, 5,10mg Tablet, 2.5mg/ml Injection
Fluphenazine (Prolixin) Decanoate 25mg/ml Injection - Multidose Vial
Folic Acid (Folate) 1mg Tablet
Fosamprenavir Calcium (Lexiva) 700mg Tablet
Fosinopril (Monopril) 10, 20, 40mg Tablet
Furosemide (Lasix) 10mg/ml Injection
Furosemide (Lasix) 20, 40,80mg Tablet, 10mg/ml Injection
Ganciclovir (Cytovene) 250mg Capsule, 500mg Injection
Gemfibrozil (Lopid) 600mg Tablet
Genaton (Gaviscon) ES Chewable Tablet, Foamtab, Liquid
Gentamicin (Garamycin) 0.3% Ophthalmic Drops, 0.1%Ointment
Gentamycin (Garamycin) 0.1% Cream, Ointment
Gentamycin 80mg/ 2ml Injection
Glimepiride (Amaryl) 1, 2, 4mg Tablet
Glipizide (Glucotrol) 5, 10mg Tablet
Glipizide ER (Glucotrol XL) 2.5, 5, 10mg Tablet
Glucagon Emergency Kit
Glucose, Instant (Insta-Glucose) 40%, 30g
Glyburide (Micronase) 1.25, 2.5 ,5mg Tablet (Not Micronized)
GoLYTELY Solution Pre-Procedure Only
Guaifenesin 200mg Tablet
Haloperidol (Haldol) 0.5, 1, 2,5,10,20mg Tablet, 5mg/ml Injection, Decanoate 50mg/ml, 100mg/ml Injections
Haloperidol (Haldol) 5mg/ml Injection
Hemorrhoidal / Form R Ointment, Suppository (Prep-H)
Hemorrhoidal Hydrocortisone Acetate (Anusol-HC) 25mg Suppository, 2.5% Cream (Not 1%)
Heparin Injection
Hepatitis A (Havrix) Vaccine 1440EL.U/ml

Hepatitis B (Recombivax) pediatric 5mcg/0.5ml, use 2 pediatric doses for one (1) adult dose
Hepsera 10mg Tablet
Hydralazine (Apresoline) 10, 25,50mg Tablet
Hydrochlorothiazide (Hydrodiuril) 12.5mg Tablet
Hydrochlorothiazide (Hydrodiuril) 25,50mg Tablet
Hydrocodone/Apap (Vicodin) 5/500mg Tablet (This Strength Only)
Hydrocortisone (Hytone) 0.5,1,2.5% Cream, Ointment (Not Lotion)
Hydrocortisone Sod (Solu-Cortef) 100mg Injection
Hydrogen Peroxide
Hydroxyzine (Vistaril) 100mg/2ml Injection
Hydroxyzine Pamoate (Vistaril) 25, 50mg Capsule (Not Suspension or 100mg)
Hyoscyamine (Levsin SL) 0.125mg SL Tablet
Ibuprofen (Motrin) 200, 400,600,800mg Tablet
Icthammol 20% Ointment
Imipramine (Tofranil) 10, 25,50mg Tablet
Indapamide (Lozol) 1.25, 2.5mg Tablet
Indinavir (Crixivan) 200, 400mg Capsule
Indomethacin (Indocin) 25, 50mg Capsule (Not SR)
Insulin-Human Lilly Insulin Products
Ipecac Syrup
Ipratropium (Atrovent) Inhalation Solution Unit Dose
Ipratropium (Atrovent) Inhaler
Isoniazid (INH) 300mg Tablet (Not 100mg)
Isosorbide Dinitrate (Isordil) 5, 10, 20, 30,40mg Tablet
Isosorbide Mononitrate (Imdur) 30, 60, 120mg Tablet
Isoxsuprine (Vasodilan) 10,20mg Tablet
Ketoconazole (Nizoral) 200mg Tablet
Konsyl (Metamucil) SF Packet
Lactic Acid/Mineral Oil (Amlactin, Lac-Hydrin) Lotion, Cream
Lamivudine (Epivir - 3TC) 100,150, 300mg Tablet, 10mg/ml Oral Solution
Lamivudine (Epivir HBV - 3TC) 100mg Tablet
Latanoprost (Xalatan) .005% Ophthalmic Drops
Levobunolol (Betagan) 0.5% Ophthalmic Drops
Levothyroxine (Levo-T, Levothroid) 25,50,75,88,100,112,125,137,150,175,200,300mcg Tablet
Lice Cream Rinse/Permethrin 1%
Lice Shampoo with Comb (Rid, R & C) Shampoo
Lidocaine (Xylocaine) 1,2% Injection
Lidocaine (Xylocaine) 1,2% with Epinephrine Injection
Lidocaine (Xylocaine) Viscous Topical
Lisinopril (Prinivil/Zestril) 2.5, 5, 10, 20, 30, 40mg Tablet
Lisinopril/HCTZ (Prinzide/Zestoretic) 10/12.5mg, 20/12.5mg, 20/25mg Tablet
Lithium Carbonate (Eskalith) 150,300mg Capsule, Tablet, 300, 450mg SR Tablet
Loperamide (Imodium) 2mg Capsule (Not Tablet or A-D)
Lopinavir/Ritonavir (Kaletra) 200/50mg Tablet, 400mg-100mg/5ml Oral Suspension
Loratadine (Claritin) 10mg Tablet
Lorazepam (Ativan) 0.5, 1, 2mg Tablet
Lorazepam (Ativan) 2mg/ml Injection

Lovastatin (Mevacor) 10, 20, 40mg Tablet
Loxapine Succinate (Loxitane) 5, 10, 25, 50mg Capsule
Lubri-Skin (LubriDerm) Lotion
Magnesium Oxide (Mag-Ox) 400mg Tablet
Meclizine (Antivert) 12.5mg Tablet, 25mg Chew Tablet
Medroxyprogesterone (Provera) 2.5,5,10mg Tablet
Medroxyprogesterone Acetate (Depo-Provera) 150mg/ml, 400mg/ml Injection
Meloxicam (Mobic) 7.5, 15mg Tablet
Metaproterenol (Alupent) 10,20mg Tablet
Metformin HCL (Glucophage) 500, 850, 1000mg Tablet
Methimazole (Tapazole) 5, 10mg Tablet
Methocarbamol (Robaxin) 500, 750mg Tablet
Methotrexate 2.5mg Tablet
Methyldopa (Aldomet) 250,500mg Tablet
Methylprednisolone (Medrol) Dosepak, 21 Tablets
Methylprednisolone (Medrol) 4mg Dosepak, 4mg Tablet
Methylprednisolone (Solu-Medrol) 125,500mg, 1gm/ml Injection
Methylprednisolone Depo (Depo-Medrol) 40mg/ml, 80mg/ml Injection
Metoclopramide (Reglan) 5,10mg Tablet
Metolazone (Zaroxolyn) 2.5, 5, 10mg Tablet
Metoprolol (Lopressor) 25, 50,100mg Tablet
Metrogel (Metronidazole) Vaginal
Metronidazole (Flagyl) 250,500mg Tablet (Not 375mg Capsule)
Mi-acid (Mylanta) Antacid Liquid
Miconazole (Monistat 7) Cream, Suppository (Not Monistat -1 or 3)
Miconazole Nitrate (Micatin) 2% Cream
Milk of Magnesia Liquid
Minoxidil (Loniten) 2.5, 10mg Tablet
Mirtazapine (Remeron) 7.5, 15, 30, 45mg Tablet
Moexipril (Univasc) 7.5m 15mg Tablet
Mometasone/Formoterol (Dulera) 100-5mcg, 200-5mcg Aerosol
Multivitamin (Theragran, One A Day) Tablet
Multivitamin/Calcium/Iron (Prenatal) Tablet
Multivitamin/Iron (One A Day w/ Iron) Tablet
Multivitamin/Minerals (Theragran-M, Centrum, One A Day w/ Minerals) Tablet
Nadalol (Corgard) 20, 40, 80, 120mg Tablet
Nalbuphine (Nubain) 10mg/ml, 20mg/ml Injection
Naloxone (Narcan) 0.4mg/ml Injection
Naphazoline A (Naphcon-A, Visine-A) Ophthalmic Drops
Naphazoline HCl (Naphcon) Ophthalmic Drops
Naproxen (Naprosyn) 250,375,500mg Tablet (Not Anaprox)
Nelfinavir Mesylate (Viracept) 250mg Tablet, 625mg Caplet, Powder
Neomycin 500mg Tablet
Neomycin/Polymyxin/Dexamethasone (Maxitrol) 0.1% Ophthalmic Drops, Ointment
Nephrocaps Capsule
Nevirapine (Viramune-NVP) 200mg Tablet-Initial Dose Take 1 Tab QD x 14 days then take 1 Tab BID
Nevirapine (Viramune-NVP) 400mg XR Tablet

Nicotinic Acid-Vitamin B3 (Niacin) 50,100,125,500mg Tablet IR, 250,500mg SR Tablet, Capsule
Nifedipine (Procardia) 10,20mg Capsule
Nifedipine CC (Adalat CC) 30, 60, 90mg Tablet
Nifedipine XL (Procardia XL) 30, 60, 90mg Tablet
Nitrofurantoin BID (Macrobid) 100mg Capsule
Nitroglycerin (Nitrostat) 0.4mg Tablet
Nitroglycerin (Transderm-Nitro, Deponit) 0.1, 0.2, 0.3, 0.4, 0.6mg (not 0.8mg) Patch
Nitroglycerin SL (Nitrostat SL) 0.3, 0.4, 0.6mg Tablet
Nitroglycerin SR (Nitro-Bid) 2.5, 6.5, 9mg Capsule
Nor-QD – 28 Day
Nortriptyline (Pamelor) 25, 50,75mg Capsule, (Not Liquid)
Nystatin (Mycostatin) 100,000 U/ml Suspension
Nystatin Cream, Ointment
Nystatin/Triamcinolone (Mycolog II) Cream, Ointment
Ofloxacin (Ocuflox) 0.3% Ophthalmic Solution
Omeprazole (Prilosec) 20, 40mg Capsule
Oxybutinin (Ditropan) 5mg Tablet
Oxymetazoline (Afrin) 0.5% Solution
Pancreatic Enzymes (Creon) 3000, 6000, 12000, 24000unit Capsule
Pantoprazole (Protonix) 40mg Tablet
Paroxetine (Paxil) 10, 20, 30,40mg Tablet
Peg interferon-alfa 2a, 2b (Pegasys; Peg-Intron) 180mcg/1ml; 50mcg/0.5ml, 80mcg/0.5ml, 120mcg/0.5ml
Penicillin (Pen-VK) 250,500mg Tablet
Pentamidine (Nebupent) 300mg Aerosol
Pentamidine (Pentam) 300mg Injection
Pentoxifylline (Trental) 400mg Tablet
Perphenazine (Trilafon) 2, 4, 8,16mg Tablet
Perphenazine/Amitriptyline (Triavil) 2/10, 2/25, 4/10, 4/25, 4/50mg Tablet
Phenazopyridine (Pyridium) 100, 200mg Tablet
Phenobarbital 16.2, 32.4, 64.8, 97.2mg Tablet, 65mg/ml Injection, 20mg/5ml Elixir
Phenylephrine (Sudafed PE) 10mg Tablet
Phenyltoloxamine Citrate/APAP (Percogesic) 30/325mg Tablet
Phenytoin (Dilantin) 30,50,100mg Tablet, Capsule, 250mg/5ml Injection
Phenytoin Sodium (Dilantin) 100mg Injection
Phosphate (Fleet) Enema (Ready to Use)
Phytonadione (Vitamin-K) 10mg/ml Injection
Pilocarpine HCL (Isopto Carpine) 0.5,1,2,3,4,6% Ophthalmic Drops
Pneumovax Injection
Podophyllin 25% (Podocon-25) in Tincture of Benzoin
Polymyxin B / Trimethoprim (Polytrim) Ophthalmic Drops
Polymyxin/Neomycin/Bacitracin (Neosporin) Ophthalmic Ointment
Polymyxin/Neomycin/Hydrocortisone (Cortisporin) Otic Suspension, Solution
Potassium Chloride (K-Lor) 20mEq Effervescent Packet (Not 25mEq)
Potassium Chloride (Micro-K, Kaon Cl) 10mEq Tablet
Potassium Chloride (Slow-K) 8mEq Tablet
Potassium Chloride 20mEq/10ml Injection
Povidone Iodine (Betadine) Solution, Ointment

Pravastatin (Pravachol) 10, 20, 40, 80mg Tablet
Prazosin (Minipress) 1, 2,5mg Capsule
Prednisolone Acetate (Pred-Forte) 1% Ophthalmic Suspension
Prednisolone Sodium Phosphate (Inflamase-Forte) 1% Ophthalmic Drops
Prednisone (Deltasone) 1, 2.5, 5,10,20,50mg Tablet
Premarin Vaginal Cream
Primidone (Mysoline) 250mg Tablet
Probenecid (Benemid) 500mg Tablet
Procainamide (Pronestyl) 100mg/ml, 500mg/ml Injection
Prochlorperazine (Compazine) 5, 10mg Tablet, 10mg/2ml Injection
Promethazine (Phenergan) 25,50mg Tablet, 25mg/ml, 50mg/ml Injection
Propantheline (Pro-Banthine) 15mg Tablet
Proparacaine (Alcaine,Ophthetic) 0.5% Ophthalmic Drops
Propranolol HCl (Inderal) 10, 20, 40, 60,80mg Tablet, 1mg/ml Injection (Not LA)
Propylthiouracil (PTU) 50mg Tablet
Psyllium (Reguloid) Can
Pyrazinamide (PZA) 500mg Tablet
Quinapril (Accupril) 5, 10, 20,40mg Tablet
Quinidine Sulfate 200,300mg Tablet
QVAR 80mcg Inhaler (NOT 40MCG)
Raltegravir (Isentress) 400mg Tablet
Ranitidine (Zantac) 150,300mg Tablet (Not 75mg)
Ribavirin (Ribasphere) 200mg Tablet
Rifabutin (Mycobutin) 150mg Capsule
Rifampin (Rimactane) 300mg Capsule
Rilpivirine (Edurant) 25mg Tablet
Risperidone (Risperdal) 0.25, 1, 2, 3, 4mg Tablet
Ritonavir (Norvir) 100mg Capsule, Tablet, 80mg/ml Oral Solution
Salicylic Acid (Compound W) 10% in Alcohol Solution
Salsalate (Disalcid) 500,750mg Tablet
Saquinavir Mesylate hgc (Invirase) 200mg Capsule, 500mg Tablet
Selenium Sulfate (Selsun) 2.5% Lotion
Senna Concentrate (Senokot) Tablet
Sertraline (Zoloft) 25, 50, 100mg Tablet
Silver Sulfadiazine (SSD) 1% Cream
Simethicone (Mylanta Gas, Gas X, Mylicon) 80mg Chewable Tablet
Sodium Bicarbonate 650mg Tablet
Sodium Bicarbonate 7.5% 50ml Syringe
Sodium Chloride (Ocean, Deep Sea) 0.65% Solution
Sodium Chloride 0.9% Injection
Sodium Polystyrene (SPS) 15gm/60ml Suspension (480ml)
Sodium Sulfacetamide (Sodium Sulamyd) 10% Ophthalmic Drops
Sodium Sulfate (Epsom Salts)
Sorbitol 70% Solution
Spironolactone (Aldactone) 25mg Tablet (Not 50 or 100mg)
Stavudine (Zerit - d4T) 15, 20, 30,40mg Capsule, 1mg/ml Solution
Sterile Water for Injection

Sucralfate (Carafate) 1gm Tablet
Sulfamethoxazole/Trimethoprim (Bactrim) SS, DS Tablet
Sulfasalazine (Azulfidine) 500mg Tablet (Not EC)
Sunblock SPF-30
Telbivudine (Tyzeka) 600mg Tablet
Tenofovir Disoproxil Fumarate (Viread) 300mg Tablet
Tenofovir Disoproxil Fumarate/Emtricitabine (Truvada) 300/200mg Tablet
Tenofovir Disoproxil Fumarate/Emtricitabine/Efavirenz (Atripla) 300/200/600mg Tablet
Terazosin (Hytrin) 1, 2, 5, 10mg Capsule
Terbutaline (Brethine) 2.5,5mg Tablet
Tetanus Diphtheria Injection
Tetanus Toxoid Absorbed Injecton
Tetracycline (Sumycin) 250,500mg Capsule
Tetrahydrozoline (Visine) Ophthalmic Drops
Theophylline SR (Theo-Dur) 100,200,300mg Tablet (Not Capsule)
Thiothixene (Navane) 1, 2, 5,10mg Capsule
Timolol Maleate (Timoptic) 0.25,0.5% Ophthalmic Drops (Not XE)
Tipranivir (Aptivus) 250mg Capsule
Tizanidine (Zanaflex) 2, 4mg Tablet
Tobramycin (Tobrex) 0.3% Ophthalmic Solution, 3mg/gm Ointment
Tobramycin 0.3%/ Dexamethasone 0.1% (Tobradex) Ophthalmic Drops
Tolnaftate (Tinactin) Cream, Powder, Solution
Topiramate (Topamax) 25, 50, 100, 200mg Tablet
Tramadol (Ultram) 50mg Tablet
Trazodone (Desyrel) 50,100,150mg Tablet
Triamcinolone (Aristocort) 0.025, 0.1, 0.5% Cream, Ointment, 0.025, 0.1% Lotion
Triamterene/Hctz (Maxide, Dyazide) 37.5/25mg Capsule, Tablet, 75/50mg Tablet
Trifluoperazine (Stelazine) 1, 2, 5,10mg Tablet
Trihexyphenidyl (Artane) 2,5mg Tablet
Triple Antibiotic (Neosporin) Ointment
Tuberculin PPD, Mantoux (Tubersol) Injection
Venlafaxine (Effexor) 25, 37.5, 50, 75, 100mg Tablet
Ventolin HFA Inhaler
Verapamil (Calan SR, Isoptin) 120, 180, 240mg SR Tablet (Not Capsule)
Verapamil (Calan, Isoptin) 40, 80,120mg Tablet
Vitamin A & D Ointment
Vitamin B Complex (B-Complex Rx) Tablet
Vitamin B Complex Plus Minerals (Berocca Plus) Tablet
Vitamin B-1 (Thiamine) 50,100mg Tablet
Vitamin B-3 (Niacin, Nicotinic Acid)
Vitamin B-6 (Pyridoxine) 25, 50,100mg Tablet
Vitamin C (Ascorbic Acid) 250,500,1000mg Tablet (Not Capsule or Chewable Tablet)
Vitamin D 400 IU Tablet
Vitamin E 100,200,400,600,1000mg IU Capsule
Warfarin (**Jantoven**) 1, 2, 2.5, 3, 4, 5, 6, 7.5, 10mg Tablet
Zidovudine (Retrovir - AZT) 100,300mg Capsule, 10mg/ml Syrup
Zinc Oxide 20% Ointment

)
0mg)

on

il, 150mcg/0.5ml Injection